EXPERIENCE THE CARLISLE DIFFERENCE

Pull Test Results Report Form

Job Name

Completed by:

Address

Ambient Temp

Tester Mfg./Model

Date of Last Calibration

Insulation Manufacturer

Insulation Type

CARLISLE

SYNTEC SYSTEMS

Job Number

Test Date

Roof Area sq. ft. (sq. m)

Max. Cap. Of Tester “1lbf kN

Number of Tests Recorded on Form C

Insulation Thickness

Adhesive Manufacturer

Test Performed by

Test Cut Areas Repaired by (name and company)

Deck Type

Steel Gypsum
Gauge: Thickness:

Structural Concrete Check One:
Thickness: Wood
Check One: —1Poured in place ~1Precast Thickness:

Lightweight Concrete Check One:
Thickness: Fiberglass

Insulating Concrete Thickness:
Thickness: Other

Thickness:

Cementitious Wood Fiber
Thickness:

Build of New System

800-479-6832 | P.0. Box 7000 | Carlisle,

Adhesive Type

Witnessed by

Project Type: "1New Construction ~1Tear-Off ~1Retrofit

1 Poured in place [ Precast

0SB [Plywood [1Plank

PA 17013 | Fax: 717-245-7053 | www.carlislesyntec.com



EXPERIENCE THE CARLISLE DIFFERENCE

CARLISLE

SYNTEC SYSTEMS

Pull Test Results Report Form

Test Number Bead Spacing Location on Roof Measurement Pressure Rating Mode of Failure

Drawing Pounds Force (# on
(Page 3) Tester)

Example 4" 6" 12" A, B, C, D, etc. 240 (240/4=60) 60 See examples below
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Modes of Failure

» Adhesive (loss of adhesive bond from substrate)

» Cohesive (fracture of adhesive [still on deck and sample])
» Insulation facer delamination

» Insulation fracture

» Fleece delamination

»  Separation from top of membrane

» Deck Failure

800-479-6832 | P.0. Box 7000 | Carlisle, PA17013 | Fax: 717-245-7053 | www.carlislesyntec.com



EXPERIENCE THE CARLISLE DIFFERENCE

CARLISLE

SYNTEC SYSTEMS

Pull Test Results Report Form

Roof Layout
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	4 6 121: 
	A B C D etc1: 
	2401: 
	240460 601: 
	See examples below1: 
	4 6 122: 
	A B C D etc2: 
	2402: 
	240460 602: 
	See examples below2: 
	4 6 123: 
	A B C D etc3: 
	2403: 
	240460 603: 
	See examples below3: 
	4 6 124: 
	A B C D etc4: 
	2404: 
	240460 604: 
	See examples below4: 
	4 6 125: 
	A B C D etc5: 
	2405: 
	240460 605: 
	See examples below5: 
	4 6 126: 
	A B C D etc6: 
	2406: 
	240460 606: 
	See examples below6: 
	4 6 127: 
	A B C D etc7: 
	2407: 
	240460 607: 
	See examples below7: 
	4 6 128: 
	A B C D etc8: 
	2408: 
	240460 608: 
	See examples below8: 
	4 6 129: 
	A B C D etc9: 
	2409: 
	240460 609: 
	See examples below9: 
	4 6 1210: 
	A B C D etc10: 
	24010: 
	240460 6010: 
	See examples below10: 
	4 6 1211: 
	A B C D etc11: 
	24011: 
	240460 6011: 
	See examples below11: 
	4 6 1212: 
	A B C D etc12: 
	24012: 
	240460 6012: 
	See examples below12: 
	4 6 1213: 
	A B C D etc13: 
	24013: 
	240460 6013: 
	See examples below13: 
	4 6 1214: 
	A B C D etc14: 
	24014: 
	240460 6014: 
	See examples below14: 
	4 6 1215: 
	A B C D etc15: 
	24015: 
	240460 6015: 
	See examples below15: 
	4 6 1216: 
	A B C D etc16: 
	24016: 
	240460 6016: 
	See examples below16: 
	4 6 1217: 
	A B C D etc17: 
	24017: 
	240460 6017: 
	See examples below17: 
	4 6 1218: 
	A B C D etc18: 
	24018: 
	240460 6018: 
	See examples below18: 
	4 6 1219: 
	A B C D etc19: 
	24019: 
	240460 6019: 
	See examples below19: 
	4 6 1220: 
	A B C D etc20: 
	24020: 
	240460 6020: 
	See examples below20: 
	4 6 1221: 
	A B C D etc21: 
	24021: 
	240460 6021: 
	See examples below21: 
	4 6 1222: 
	A B C D etc22: 
	24022: 
	240460 6022: 
	See examples below22: 
	To be completed by: 
	Job Name: 
	Job Number: 
	Address: 
	Test Date: 
	Ambient Temp: 
	Roof Area sq ft sq m: 
	Tester MfgModel: 
	Max Cap Of Tester: 
	lbf: Off
	kN: Off
	Date of Last Calibration: 
	Number of Tests Recorded on Form C: 
	Insulation Manufacturer: 
	Insulation Type: 
	Insulation Thickness: 
	Adhesive Manufacturer: 
	Adhesive Type: 
	Test Performed by: 
	Witnessed by: 
	Test Cut Areas Repaired by name and company: 
	New Consstruction: Off
	Tear-Off: Off
	Retrofit: Off
	Gauge: 
	Thickness: 
	Poured in place: Off
	Thickness_2: 
	Precast: Off
	Thickness_3: 
	OSB: Off
	Plywood: Off
	Plank: Off
	Thickness_4: 
	Thickness_5: 
	Thickness_6: 
	Thickness_7: 
	Thickness_8: 
	Build of New System: 


